
coatings

Article

Influence of Sludge Initial pH on Bioleaching of
Excess Sludge to Improve Dewatering Performance

Shaonan Lin 1,†, Mingyan Shi 1,†, Jiade Wang 1, Huijie Zhu 2,* and Guicheng Wen 1

1 School of Civil Engineering, Guangzhou University, Guangzhou 510006, China; l839146093@163.com (S.L.);
mingyanshi@163.com (M.S.); c17362630865@163.com (J.W.); WGC15113675092@163.com (G.W.)

2 School of Civil Engineering, Luoyang Institute of Science and Technology, Luoyang 471000, China
* Correspondence: huijiezhu@lit.edu.cn
† These Authors equally contributed to the work.

Received: 3 September 2020; Accepted: 14 October 2020; Published: 16 October 2020
����������
�������

Abstract: pH has an important effect on the physiological activity of eosinophilic microorganisms.
Therefore, this study used excess sludge produced by the mixed treatment of leachate and municipal
sewage to explore the impact of different sludge initial pH on microbial biochemical reactions
associated with the performance of excess sludge dehydration. Shake-flask tests were performed
using inoculated microorganisms and fresh excess sludge in 500 mL Erlenmeyer flasks at a ratio of
1:4, with the addition of 2 g/L S0 and 6 g/L FeS2 as energy sources. Erlenmeyer flasks were shaken
for 72 h at 180 rpm and 28 ◦C, in a reciprocating constant homeothermic oscillating water-bath.
Results show that the specific resistance to filtration (SRF) of the bioleached excess sludge decreased
from (1.45~6.68) × 1012 m/kg to (1.21~14.30) × 1011 m/kg and the sedimentation rate increased from
69.00~73.00% to 81.70~85.50%. The SRF decreased from 1.45 × 1012 m/kg to 1.21 × 1011 m/kg and the
sedimentation rate increased from 69.00% to 85.00%, which both reached the highest level when the
initial pH of the excess sludge was 5 and the bioleaching duration was 48 h. At this time, the rates of
pH reduction and oxidative redox potential (ORP) reached the highest values (69.67% and 515 mV,
respectively). Illumina HiSeq PE250 sequencing results show that the dominate microbial community
members were Thiomonas (relative abundance 4.59~5.44%), which oxidize sulfur and ferrous iron,
and Halothiobacillus (2.56~3.41%), which oxidizes sulfur. Thus, the acidic environment can promote
microbial acidification and oxidation, which can help sludge dewatering. The presence of dominant
sulfur oxidation bacteria is the essential reason for the deep dehydration of the bioleached sludge.

Keywords: initial pH; excess sludge; bioleaching; dehydration

1. Introduction

With the acceleration of industrial production processes and the improvement of living standards,
sewage sludge production is increasing rapidly in China. As of 2018, 5222 sewage treatment plants
have been built in Chinese cities, with a processing capacity of 228 million m3/day. However, as a
by-product, excess sludge production has reached 56.65 million tons (80% water content) and this value
is expected to reach 61.77 million tons in 2020, with a compound annual growth rate of about 4% in the
next three years [1]. Because sludge has a high water content and large volume, dehydration must be
carried out to reduce sludge volume to facilitate transportation and subsequent treatment and disposal.
Sludge, which is a hydrophilic colloidal particle with a high bound water content, is very difficult to
dehydrate [2]; therefore, to achieve deep dewatering, preconditioning must be carried out. Currently,
commonly used methods include freezing and thawing [3]; ultrasound [4]; thermal hydrolysis [5]; and
chemical coagulation [6]. Although these methods have certain treatment effects, there are still varying
degrees of limitations. For example, freezing and thawing is most suitable for cold climates [7]; and

Coatings 2020, 10, 989; doi:10.3390/coatings10100989 www.mdpi.com/journal/coatings

http://www.mdpi.com/journal/coatings
http://www.mdpi.com
http://dx.doi.org/10.3390/coatings10100989
http://www.mdpi.com/journal/coatings
https://www.mdpi.com/2079-6412/10/10/989?type=check_update&version=2


Coatings 2020, 10, 989 2 of 21

ultrasound and thermal hydrolysis have high energy requirements and costs [8]. Finally, chemical
coagulation requires the addition of a conditioning agent that introduces a large amount of inorganic
substances into the sludge and reduces the organic matter content of the sludge dry matter, which is
not conducive to subsequent resource utilization [9–11]. Therefore, the development of efficient and
economical sludge deep dewatering technologies has become one of the main research directions in
this field.

Bioleaching technologies mainly use biochemical reactions of leaching microorganisms to improve
the sludge dewatering performance [2,12]. pH reportedly plays an important role in the growth and
reproduction of microorganisms [13,14]. Most of the existing research has focused on the treatment of
municipal sewage sludge sourced from domestic sewage. However, due to the limited independent
disposal capacity of leachate in some landfills in China, it is necessary to mix landfill leachate with
municipal sewage [15,16]. Domestic sewage interfused with landfill leachate will cause an increase in
toxic and harmful substances within the municipal sewage sludge. The microorganisms subsequently
secrete extracellular polymeric substances (EPS) during cell metabolism [4,17–19], which may cause
foam during sewage treatment and will affect the normal operation of the system and increase the
difficulty of dehydration [20,21]. The dehydration performance in different acid-base environments
may vary.

Therefore, based on the previous research into the bioleaching treatment of municipal sludge,
this research group tried to apply bioleaching technology to the dehydration of the residual sludge
generated by the mixed treatment of leachate and municipal sewage, no relevant literature has been
reported. This study used excess sludge produced by the mixed treatment of leachate and municipal
sewage to explore the impact of different sludge initial pH (from 3 to 10) on microbial biochemical
reactions associated with excess sludge dehydration performance. Following high-throughput Illumina
HiSeq PE250 sequencing, microbial community structure and physiological function were analyzed
to provide a reference for the comprehensive development of deep dewatering technologies for
excess sludge.

2. Materials and Methods

2.1. Original Sludge Properties

The original sludge used in this study was obtained from the secondary clarifier of an
anaerobic-anoxic-oxic (A2/O) process in the Datangsha Sewage Treatment Plant (Guangzhou Province,
China) and the process influx was mixed with 0.13% landfill leachate. The landfill leachate comes from
Guangzhou Xingfeng Landfill (Guangzhou, China), the main components are shown in Table 1.

Table 1. Characteristics of the landfill leachate.

Parameters Value

pH 6.00 ± 1.00
Chemical Oxygen Demand(COD)/(mg L−1) 15,800 ± 7200

Ammonia-Nitrogen(NH3-N)/(mg L−1) 4050 ± 1650
Total Nitrogen (TN)/(mg L−1) 4350 ± 1750

Three samples were taken in parallel under the same conditions. After collection, the sludge
samples were refrigerated at 4 ◦C. The physiochemical properties of the collected original sludge are
listed in Table 2.



Coatings 2020, 10, 989 3 of 21

Table 2. Physicochemical characteristics of the tested sewage sludge.

Parameters Value

pH 6.83 ± 0.21
Solid content % 1.32 ± 0.32

Sludge sedimentation rate % 61 ± 4
Specific Resistance to Filtration (SRF)/(mg L−1) (4.44 ± 0.39) × 1012

2.2. Bioleaching Experiments

The pH of the original sludge adjusted to 3.0, 5.0, 6.9, 8.0 and 10.0 by using 25% v/v hydrochloric
acid or 10% v/v sodium hydroxide, and then it was used as the tested sludge for shake flask test. The
initial pH mentioned in the paper refers to the initial pH of the tested sludge. Tests were performed
for 72 h. The inoculum and fresh sludge were added to a 500 mL Erlenmeyer bottle at a ratio of 1:4,
followed by the addition of FeS2 (6 g/L) and S0 (2 g/L). Erlenmeyer flasks were shaken at 180 rpm
and 28 ◦C in a reciprocating constant homeothermic oscillating water-bath (SHA-C). The oxygen
concentration in sludge is 1 mg/L.

Under the optimal pH obtained from the experiment, the blank experiment was carried out, that
is, after adjusting the pH value of the tested sludge, the shake flask test was conducted directly without
adding inoculum.

The sludge sample of Fe2+, Fe3+, SO4
2− and TOC were centrifuged at high speed, the supernatant

was taken, and filtered by a 0.45 µm filter membrane. The main components of EPS are polysaccharides
and proteins, whose TOC accounts for 70~80% of the whole EPS. In this paper, the unit of EPS content
is mg/g (denoted by VSS), so it is expressed as TOC/VSS. The tested parameters and analytical methods
are shown in Table 3. The correlation between indexes was analyzed by SPSS software.

Table 3. Test parameters and analytical methods.

Parameter Method

pH, ORP MultiHQ40d portable pH/DO tester
Fe2+, Fe3+ Phenanthroline spectrophotometry [22]

SO4
2− Barium chromate spectrophotometry [23]

Specific Resistance to Filtration (SRF) Buchner funnel test [24]
Sludge particle size Mastersizer 2000 type laser particle size analyzer

Moisture content Drying at 105 ◦C for 24 h and then weighing [25]
Volatile Suspended Solids (VSS) Burning in a muffle furnace at 600 ◦C for 0.5 h and then weighing [26]

Total Organic Carbon (TOC) TOC-VCPH type total organic carbon analyzer
EPS (replace by TOC and VSS ratio) Heat extraction [27]

Sludge sedimentation rate Gravity separation method

2.3. Preparation of Inoculum

The inoculum was prepared in 250 mL Erlenmeyer flasks containing 150 mL of fresh sludge
spiked with 10 g/L S0 and 10 g/L FeS2 as the energy source. Erlenmeyer flasks were shaken at 180 rpm
and 28 ◦C in a reciprocating constant homeothermic oscillating water-bath (SHA-C). Changes in sludge
pH were monitored every 12 h. When the pH was below 2.5, the first culture was considered period
over [28]; then 20 mL of the bio-acidified sludge was transferred to a new flask and combined with
130 mL of fresh sludge. The above process was repeated twice. The obtained acidified sludge then met
the inoculum requirements.

2.4. Microbial Community Analysis

2.4.1. DNA Extraction and PCR Amplification

Three samples were taken in parallel under the same conditions. DNA from one replicate of
each sludge sample was extracted using the PowerSoil™ DNA Isolation Kit (MO BIO). The extracted



Coatings 2020, 10, 989 4 of 21

DNA was stored at −20 ◦C (if it could not be immediately amplified by PCR, it was stored at −80
◦C). The quantity and quality of the extracted DNA were assessed by NanoDrop spectrophotometry
(Thermo Scientific, MA, USA) and 1.5% agarose gel electrophoresis.

DNA from the extracted sludge sample was used as a template. Three PCR amplifications
were performed in parallel. The V4-V5 hypervariable region of the 16S rRNA gene was amplified
using the 16S rRNA universal primers 515F (5′-GTGCCAGCMGCCGCGGTAA-3′) and 907R
(5′-CCGTCAATTCMTTTRAGTTT-3′). The thermocycling steps were as follows: 94 ◦C for 5 min;
followed by 31 cycles at 94 ◦C for 30 s, 52 ◦C for 30 s, 72 ◦C for 45 s; and a final extension step at 72 ◦C
for 10 min. Amplicons were held at 4 ◦C or stored at −80 ◦C if they could not proceed to the next
step immediately; Triplicate analyses were performed for each sample. Agarose gel electrophoresis
was used to detect the PCR products to determine whether DNA was successfully extracted from
sludge samples.

2.4.2. Illumina HiSeq Sequencing of PCR Products

Using gelatin to recover the PCR product, the amplicons from the three sewage sludge samples
were mixed at equal concentrations and terminal sequencing was performed on the Illumina HiSeq
PE250 platform. Quantity and quality evaluation of the paired fastq sequences were performed using
fastqc software and Perl scripts were used for quality control. A total of 159,533 sequences were
obtained, with an average length of 260 bp. Operational taxonomic units (OTUs) were assigned using